ca5cH

Model H-41 Mower

Parts Catalog A1191




L MODEL H41 ROTARY MOWER
U.S. PRICE 75 CENTS - Parts Catalog A1191

Print Shop 2000 1-75 *w.°

us

NOTE: This Parts Catalog replaces the previous Issue No.
1191 which is obsolete and should be discarded.

N
TR APPLICATION CHART FOR H41
. Model Designations Tractor Applications
| 107 117
, H41 X X
i by -



GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numericalindexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed,

Hlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the '""Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec~
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced,

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as s received. Failure

to do so will le usion and defeat the
purpose of the o@t\

Indented Des;scripf%<>
o

REF. PART NO.

A 55159
28 A 56208
29 A 55956
30 A 55957
31 A 56210
322 A 56209
33 G 45175
16- 836
34 132- 104
35 A 55889 @ STUD - ball,socket & cylinder ... ...... .o vv v 2
36 13- 410 BOLT - 1/4" x5/8"N.C,,hex. . .. ... . ... ... ..., 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. i vt ittt e nennn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and '"Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL
Axle et e s s s e s ecesas s aeans
Belt ¢« ¢ o« P .. s o s e s s e
Blades « e e s+ 0« s 4 08 s e e e s e e
Deck [ L T I I O O B
Guards s e = s ¢ s . s s s e s s s e
Lift Assembly « « « « « « Ceeesaeeenn
Pulleys +scecccececns e

INDEX

Page
........... « 5
........... . 5
e e e 5
....... &
...@@...5_7






e Ww‘ i
kA
) CASE MODEL H 41, 34" ROTARY MOWER S
" DECK, BELT,COVERS AND SPINDLE ASSEMBLY
REF. PART NO. DESCRIPTION REQ'D
1 C 17081 DECK ~mOWer 34" + ¢t ot ettt eessesecscssccscncesas 1
2 C 17155 SPINDLE ASSEMBLY. . ¢ ¢ ¢ ¢ ¢ o & “ s eeto s s e esasecsacsane 2
3 C 15272 WASHER - Spring s 6 8 s 0 0 008 e R EEEREEEEEE R EEREE ® o o o 2
4 C 10942 WASHER - SpaCer s « o « s e et s soosassioacenns teeronan 4
5 C 10822 WASHER - Spindle ® ¢ 6 8 8 o 8 4 6 5 8 68 00 e 0 0 e 00008 ss s 2
6 A 70280 BEARING -~ spindle » e + s v s s s 0+ » cresearsenae et e 4
* 7 C 16719 WASHER - SPINdle « « e cceececaoensaaann teteseeanaa 2
8 C 16647 ADAPTER - SpIndle + s e e e et e oo vececnececnncnanneas 2
9 C 15340 BLADE -~ 17-1/4" ¢ v vt v e v nun e e s s e ea s c et s s nseae 2
s 10 195- 2037 WASHER © v et s e v s ensanncnceasanses- e esr e s e cee 2
11 192- 6 LOCKWASHER = 3/8" c ettt eesecacnscnsasossonnnnns 2
12 113- 207 BOLT - 3/8"x1" NC hexgrade 5 « s s v o s o s vvoanua ceseeea 2
13 C 15366 SHIEID- LH...... P s et ers s e s s esasatsensens ese 1
14 C 15367 SHIEILD - R.H. + « + ¢ e e s et et osnnncconcsess cescerane 1
15 187~ 1036 SCREW - 1/4" x1/2" NC hex, self-tapping «  « ¢ « e o e 0 v v v a .. 8
16 C 17083 BELT ~ mower drive «...... s et e s enans P |
®\\0
‘@
A - .

Printed in U.S.A. December 1974






~ “"""CASE MODEL H 41, 34" ROTARY MOWER

AXLE, IDLERS AND LIFT ASSEMBLY

REF. PART NO, DESCRIPTION REF'
1 C 16084 AXIE =MOWEL = * ¢ e ¢+ e s eseosecsesssccosococcscecsasecse
2 C 15355 """ BOLT - adjusting ..............................
3 131- 178 NUT - lock 3/8" NChexeseooeooesas S R A c s e
4 129- 103 NUT -3/8"NChex »+*=ccccctsccecnccsonsrsoscasacns
5 192- 21 TOCKWASHER - 3/8' ¢ s e s e e e s sececcnntocscccsccnsns
6 C 17285 LINK - lift » e ¢ oo o0 0 I I NI S RN S I I T ISP
7 195- 525 WASHER - 3/8" ....................... " e s s e s
8 A 70176 PIN-hair « e e s e ceeeceaseccasssscscsssacsanssesecs
] 132- 178 PIN - cotter » » » ¢ » = « LR R R A ST I P
10 C 17286 ARM - leveling « « + s+ s eesseeseaannn ter et e erse e
11 C 15651 PIN-latchinge « <+ +» s o s e eeececcactaaccacacnnnn
12 C 10482 SPRING -latch *» » ¢ * e e s e o s o0 s csasasassa s e s s et s
13 132- 46 PIN - cotter 1/8"x3/4” ...... “ s s e s s e s s s e sa s s e .
14 C 17273 ARM - idler pulley = «ccssseccecccan trerecesrrencns
15 C 16745 BOLT - shoulder 3/8" =« +sceeecesarscccccnaccscncsse
16 C 16714 BUSHING - idler arm e+ =+ s s s+ s sscs s s s s cecteroacse
17 195- 533 WASHER-I/Z” ..... s e e s csre s dra e L
18 131- 352 NUT - lock 3/8" NC hex » «+» ==+ N eWeoesosceacnnss e
19 C 17274 PULLEY -idler ¢« csososeee e e sacaes e
20 129- 103 NUT - 3/8" NC hex s +s o s+ @............. ..... .
21 192- 21 LOCKWASHER - 3/8" ..... A D I I A
22 195~ 103 WASHER - 3/8" «+«-» e et tces e ecssareancnnsa
23 C 17761 KEEPER—belt------X-Q----------------------
24 C 12264 BUSHING-idler----- e reeeaeas
25 C 15877 SPRING - idler » - - NS /e s s s e s s s s s s e as s e nnsnssssan
26 111- 330 BOLT - 3/8" x1- rd. hd. square neck +-+<+scccooe e
21 C 15361 BRACKET-IE@ .................. “ee st ss e eae

28 C 15278 PIN -~ latch -
29 138- 98 PIN - roll 3
30 113- 424 BOLTy MNC hEX e o c e seeosesecesosnecacasssns
31 131- 165 NU\ 1 Chexesoeesen s s s s s s s s s s e e m s PP

Printed in U.S.A. December 1974



S



N WHEELS, AXLE MOUNTING AND HEIGHT ADJUSTMENT
REF. PART NO. DESCRIPTION . REF'D

1 NSS WHEEL - mower (order C19555 wheel and C16745 stud) === - - - 2

2 C 15412 STUD - wheel, short* =+ *csc=cccceececccsccccccce. 1

3 C 17428 STUD—wheel,long"»“" .......... *eesssessrssese 1

4 195- 533 WASHER - 1/2" ................................. 2

5 C 17430 SPACER - Wheel ................................ 1

- 6 192_ 21 LOCKWASHER- 3/8" ...... R R N N N R S R S S 2
7 129- 103 NUT-S/S” NChex********ccerssesesscccccsecscncseoe 2

8 C 15618 KNOB - ad]ust ---------------------------- L Y 1

) 9 C 15942 PIN - locking‘ ..................... s s 8 s 8 0 0 000 . 1
v 10 C 10482 SPRING ** " ***"*"*cesececcccccccacacncacssncsss 1
11 138- 77 PIN-r0ll®***cccssesececsancasssccsccsccncrssse 1

12 C 16077 BRACKET - height adjust **** R R R R |

13 138- 92 PIN - roll 3/16" X 3/4n R I R I I I |

14 111- 203 BOLT - 5/16" x 1" NC rd. hd. square neck* -+ ** 8

15 192~ 20 LOCKWASHER-S/lﬁ" ............ tessencesst s 8

16 129- 102 NUT-5/16"NChex""' ......... L ereceree 8

17 C 15361 BRACKET - axle mounting* = ** * * ¢ R\ I 3

18 C 15352 SPACER - axle *** s o o N\ D 3

321~ 1571 DECAL - "CASE" *v* ¢+ .... I I 1

C 16711 DECAL - height indicator - /=2 s ccv oo e 1

A 70404 DECAL - Caution Spinni Bla@ R 2

C 17109 DECAL-OPEISﬁety'%@ ...... R R I |

Printed in U.S.A, December 1974



NUMERICAL INDEX R P e

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70176 7 8 195- 525 7 7
A 70280 5 6 195- 533 7 17
A 70404 9 195- 533 9 4
C 10482 7 12 195- 2037 5 10
C 10482 9 10 321- 1571 9

c 10822 5 5

c 10942 5 4

c 12264 7 24

c 15272 5 3

C 15278 7 28

C 15340 5 9

C 156351 9 17

c 15352 9 18

c 15355 7 2

c 15361 7 27

c 15366 5 13

C 15367 5 14

c 15412 9 2

C 15618 9 8

C 15651 7 11

C 15677 7 25

c 15942 9 9

c 16077 9 12

C 16084 7 1

C 16647 5 8

C 16711 9 \
c 16714 7 16 N
c 16719 5 7

c 16745 7 15

c 17081 5 1

c 17083 5 16 &

c 17109 9 @

c 17155 5 2

c 17273 7 14

c 17274 7 19 S

C 17285 7 6 \

C 17286 7 10

C 17428 9 3

C 17430 9 5 @

c 17761 7 23 @

HARDWARE CODE NUMBERS @i@@

111- 203 9 q
11- 330 7

113 207 5

13- 424 7 30
129- 102 9 16
129- 103 7 4
129- 103 7 20
129- 103 9 7
131- 165 7 31
131- 178 7 3
131- 352 7 18
132- 46 7 13
132- 178 7 9
138- 77 9 11
138- 92 9 13
138- 98 7 29
187- 1036 5 15
192- 6 5 1
192- 20 9 15
192- 21 7 5
192- 21 7 21
192- 21 9 6
195- 103 7 22

1Y






